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- PRESSURE . TSF
BEFORE T¢ST  RFTER TEST
OVERBURDEN PRESSURE. TSF WATER CONTENT. 7 33.4 36.1 pe
e
FRECONSCL. PRESSURE. TSF (.47 | ORY DENGITY. PCF 9s.2 85.2 -
COMPRESSION INCEX . 10,50 | sATURRTION, 9%.9 195+, ;
TYPE SPECIMEN UNCISTURBED vOI2 RATIO G.912 0.954 v
!
CIA. IN 4.44 [HMT.IN l.122 BACK PRESGURE. TOF Ao
CLRSGIFICATION PLASTIC CLAY {CH). DARK GRAY Q}‘
L sc  |pL 19 [FI 3 PROJECT M.R.C.C. - NEW SHIPLOCK x5
”,
65 2.70 (ESTS ]Dm THNC SITE iy
. l-».’
REMGRKS 121 £V - 2R9.8 BORING NO. 2-1Y ' SAMPLE NO. 75-C E
Pe= 95 - .| GEPTH/ELEV  238.47-299.9 |DATE 14 OCT 8i P
Co= 0150 CONSOLICRTICN TEST REPORT F,
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PRESSURE. TSF
BEFORE TEST AFTER TEST
OVERSURDEN PRESSURE. TSF WRTER CONTENT. % 32.2 37.5
FRECONGSL . PRESSURE. TSF [ Q.G | GRY DENSITY. PCF 95.2 5.6
COMFRESSION INCEX " 1045 |SATURRTION. % 3.4 195
TYPE SPECIMEN UNCISTURSED vOiD2 RRTIC - 0.911 3.999
OIA. IN 4.44 |HMT. IN 1.115 |BACK PREGSURE. TSf
CLASSIFICATION CLAY (CL’. DARK GRAY: SILT LENSES
LL 45 PL . 20 lm 25 PROJECT M.R.G.G. - NCW SHIPLOCK
65 2.70 (EST3 |Dyg TENC SITL
RENARKS 1) £v —306 2 BORING NO. 2-IU SAMPLE NO. 79-D
- 5eP i4.8/-305.2 | GAT ; 1
pc=R.6 DEPTH/ELEV 314.8/-305.2 |GATE 14 OCT Bi
Cc = 0:45

- CONSOLIBARTICON TEST REPORT
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G 1.0 2.0 3.0 4.0 5.0 6.0
NORMAL STRESS. T/5Q FJ
Ysek 21066
0.6 AVG.
E SPECIMEN NO. ar |y Ixs3 4
u
- 2| WATER CONTENT. 7 |52.3 | §3.1.|53.5 |53.0
= ={DRY DENSITY, PCF | 70.2 | 69.5 | 69.4 {59.7
o ( Z | SATURATION, % 100+ | 100+ | 100+
w — .
> o. \0ID RATIO 1.400|1.426{1.428
- < oz | WATER CONTENT, 7
w [«
& ‘%‘ ORY DENSITY, PCF
o
= w SATURATION, 7
o« S| voID RATIO
© 0.2 o
= _ w| BRACK PRESS.. TSF
> MIN PRIN. STRESS. TSF[ 6.5 1.5 3.0
e " MAX. GEV. STRESS. TSF| 0.45 | 6.47 | 0.49 |{».47
o TIME TO FRILURE. MIN.| 4 4 4
ENENNNEFEE RSN NENE] RAT F STRAI NCR. 7
) 5 10 15 2ol MIEO RAIN I
AXIAL STRAIN, ¥ INITIAL DIAMETER, IN.| 1.41 | 1.40 | 1.40
CONTROLLED-STRAIN TEST INITIAL HEICGHT, IN. [ 3.00|3.66 | 3.00

DESCRIPTION OF SPECIMENS:; PLASTIC CLAY (CH)., CRAY; CONCRETIONS

LL 88 [PL 25

[P 63

106 2.70 (ESTINATED) [UNDISTURBED SPECIMEN | § TEST

REMARKS ;

PROJECT

M.R.C.O.

- NEW SHIFLOCK

IHNC SITE

BORING NO. 4-1U

SAMPLE NO. 2-C

BEPTH/ELEV 5.6/-25.6

TECH. KOC

LABORATORY USAE

HES

DATE 27 AUC 81

TRIAXIAL COMPRESSIGN TEST REPORT
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E STRENGTHS |TOD UOW| TG PLOT
r-|l|l111!Jllllllv‘Lll!lill|!lll|Ll! Vit rtat it LA T I S O )
G
NORMAL. STRESS., T/S8 FT
Ysak =98.¢ AV
0'3,— SPECIMEN NO. Al Y2 X3 4
- (\X _ | WATER CONTENT. % 73.7 | 73.8 | 72.2 | 73,2
N z
= _ —|GRY DENSITY, PCF 56.4 | 57.2 | 57.6 {5¢,9
) T = | SATURATION, % 106.¢| 100+ | 99.7 | -
2 z
S 0.7 VOID RATIO 1.990]1.948 [1.958
. o | HATER CONTENT, %
w3 < :
& WIDRY BENSITY, PCF
[« w
= w SATURATION, ¥
g .. S| VOID RATIO
= Wl BACK PRESS., TSF
> MIN PRIN. STRESS, TSF| 0.5 [1.5 [ 3.0
e 5 MAX. DEV. STRESS, TSF| 0.26 [ 0.27 | 0.29 P27/
" TIME TO FAILURE, MIN.] 6 6 )
-l 111 T 1 1t J1 i F R 07.
0 s - U [ RATE OF STRAIN INCR

AXIAL STRAIN,

A

INITIRL OIRMETER., IN.

1.40 | 1.41 | 1.40

CONTROLLED-STRAIN TEST

INITIAL HEIGHT, IN.

3.00 | 3.060 | 3.G0

DESCRIPTION OF SPECIMENS; PLASTIC CLAY (CH). CRAY; SILT LENSES

LL 82 JPL 19 |PI 63

0S 2.70 (ESTIMATED) [UNDISTURBED SPECIMEN | @ TEST

REHARKS:

PROJECT M.R.G.C. - NEW SHIPLOCK

IHNC SITE

BORING NO. 4-IU

SAMPLE NO. 5-C

CEPTH/ELEV 18:4/-38.4

TECH. KOC

LABORATORY USRE WES

CATE 28 AUG 81

TRIAXIAL COMPRESSION TEST REPORTY
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_'l|l e 1t (35 10 N A N A IS UL N N Y . 0 | i1l it it L300 B I | P I O Y S I S B O S O O
c
.NORMAL STRESS. T/SQ FT _
Tsavr=116:7 AVG
15 : SPECIMEN NG . Al Y2 [X3 |os4
I o 2 WRTER CONTENT, % 36.0 | 33.9 1 33.7|43.2 |236.7
= - ¥ Sf—— = DRY DENSITY. PCF 86.4 | 88.4 [ 89.3 | 76.5 | 85.7
o o /){/ Z | SATURATICN, 7 100+ | 1006+ | 160+ | 96.9
[%5] - b
D 1.0 _ VOID RATIO 0.952|{G.906 |0.888 {1.203
. ..J WE o | WATER CONTENT, ¥
W) = [« o
9 A : WIBRY DENSITY, PCF
[ 1 7] -
= w | SATURARTION, 7
x § VOID RATIO
= 0.5 W BACK PRESS.. TSF .
> MIN PRIN. STRESS. TSF[ 0.5 [1.5 [3.6 [1.5
e -r D | MAX. DEV. STRESS. TSF| 0.90 | 1.30 {6.79 | 6.23 |0.8!
TIME TO FRILURE. MIN.| 27 18 5 20
s b logaalaaat (RATE OF STRAIN INCR,Z
G 5 10 15 20| FPIE :
AXI1AL STRAIN, 7 INITIAL DIAMETER, IN.| 1.40 [ 1.40 | v.40 | 1.41
CONTROLLED-STRAIN TEST INITIAL HEIGHT, IN. | 3.00 | 3.00 | 3.60 | 3.00

OESCRIPTION OF SPECIMENS:; PLASTIC CLRY (CH). LIGHT GRRAY

tL s7  |PL 19 |PI 38 [0S 2.70 (ESTIMRTED) [UNDISTURBED SPECIMEN | Q TEST

REMARKS ; | PROJECT M.R.C.0. - NEW SHIPLOCK
IHNC SITE
BORING NG. L-u SAMPLE NO. 12-B
DEPTH/ELEV 45.G/-865.0 TECH. PJR
LABGRATCRY USRE WES GATE 23 SEP 81
TRIAXIAL COMPRESSION TEST REPORT
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3.0 4.0 5.0 6.6
NORMAL STRESS. T/SQ FT

DEVIATOR STRESS, Y780 FT

N

qu\=\10-\ AV(CL,
SPECIMEN NO. Al Y2 X3 4
| WATER CONTENT, 7 46.2 | 46.4 | 46.7 A 6.4
E ORY DENS{TY. PCF 74.1 | 75.8 | 75.2 |756.0
z| SATURATION. ¥ 97.7 | 160+ | 100+ | 94 2

VOID RATIO 1.276{1.2241.241

o | HATER CONTENT, 7 '
W pRY NDENSITY. PCF
Z SRTURATION, 7
§ VOID RATIO
Wl BACK PRESS., TSF

MIN PRIN. STRESS. TSF| 0.5 1.5 3.0

[ 150 O I W S S LI 6 T N O I

MAX. DEV. STRESS, TSFj 1.01 | 1.30 | 1.86 1:28

TIME TO FAILURE, MIN.| 20 4 €

S 10 15
AXIAL STRAIN, 7%

RATE OF STRAIN INCR.X

INITIAL DIAMETER, IN.| 1.40 | 1.41 ] 1.41

CONTROLLED-STRARIN TEST

INITIAL HEIGHT, IN. 3.00 | 3.00 | 3.060

DESCRIPTION OF SPECIMENS:

PLASTIC CLAY (CH). LICHT GRAY: SLICKENSIDED

PL 22 P! 70 ¢S 2.70 (ESTIMATED) ]UNOISTURBED SPECIMEN I @ TEST

PROJECT MH.R.C.0. - NEW SHIPLOCK

THNC SITE
BORING NO. 4-IU SAMPLE NO. 14-C
‘DEPTH/ELEV 54.1/-74.1 TECH. KOC
LABORATORY USRE WES DATE 28 AUG 81

TRIAXIAL COMPRESSION TEST REPORT
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G 1.0 2.0 3.0 4.C _ 5.0 6.0
NORMAL STRESS, T/5Q FT
3:C - - SPECIMEN NO. Al Y2 X3 4
- ] WATER CONTENT, 7 48.4 | 48.3 | 48.C {48.2
C 3 | Al
= o —| ORY DENSITY, PCF 73.6 | 73.6 | 73.9 |73.7
o C Z | SATURATION, 7 160+ | 100+ | 100+
S 2.6 F - VOID RATIO . 1.291(1.290{1.281
. - 2 o | WHATER CONTENT, %
[77] - . [« 4
a - & g DRY DENSITY. PCF
z - »
= - " SATURATION, 7
« o| VOID RATIO
S 1.0 el
s 3 Wl BACK PRESS.. TSF _
5 MIN PRIN. STRESS., TSF{ 0.5 | 1.5 | 3.0
e t MAX. DEV. STRESS, TSF| 1.63 | 1.56 | 1.40 [}.53
TIME TO FRILURE, MIN.| & | 1§ 18
SR ENEFEENE I EE RN K
o S 5 T 20 RATE OF STRAIN INCR,” 6 6
AXIAL STRAIN, % INITIAL OIAMETER, IN.| 1.42 | 1.42 | 1.42
CONTROLLED-STRAIN TEST . ] INITIRL HEIGHT, IN. 3.00 | 3.00 | 3.00
OESCRIPTION OF SPECIMENS: PLASTIC CLAY (CH)., CRAY; SILT LENSES
tL 71 |PL 22 Pl 43 |CS 2.70 (ESTIHATED) [UND!'STURBED SPECIMEN [ ‘@ TEST
REMARKS ; PROJECT M.R.GC.0. - NEW SHIPLOCK
IHNC SITE
BORING NO. 4-IU | sAMPLE NO. 18-B
DEPTH/ELEV 68.7/-88.7 TECH. KOC
LABORATORY USAE WES DATE 31 AUG 81
TRIAXIAL COMPRESSION TEST REPORT
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) ¢ 1.6 2.0 3.0 4.0 5.0 6.0
(ke NORMAL STRESS. T/SQ FT
“5s 5 Yeat= 1107  aa
< t - SPECIMEN NO. Al Y2 | X3 4
- ' | HATER CONTENT. 7 | 46.7 | 46.9 | 46.8 |AC.8
= n = ORY GENSITY. PCF 175.5 | 75.4 | 75.3 | 75,
o :7?\ Z | SRTURATION, 7% 160+ | 100+ | 100+
; S 1.0 \ %0I0 RATIO - 1.232{1.236|1.238
e ';':;1 . N : oc| WATER CONTENT. %
N » ~ o o
ﬁ o =t & [ORY DENSITY. PCF
. & h ;
- =] — [ SATURRTION. %
1 o L, |S| voro RATIO
: S 0.5 bt .
: P ] | |8] eAck PRESS. . TSF
2 i _ - MIN PRIN. STRESS. TSF{ 0.5 | 1.5 }3.0
: ° g MAX. DEV. STRESS. TSF| 0.78 | 0.80 | 1.20 10943
""'"5:.‘,;_2;; u [TIME TO FAILURE., MIN.] 3 3 19
e \ SEEEE NN RN RN NN RATE OF STRAIN INCR.Z|. P
ﬁ . o 5 o s zoltRlE TR NCR :
—— ¢ ' AXIAL STRAIN, ¥ INITIRL DIAMETER, IN.} 1.41 | 1.41 | 1.4V
CONTROLLED-STRAIN TEST . INITIAL HEIGHT. IN.- | 3.00 | 3.00 | 3.C0
DESCRIPTION OF SPECIMENS; PLARSTIC CLAY (CH), CRAY
: LL 63 |PL 21 [Pl 42 [0S 2.70 (ESTIMATED) UNGISTURBED SPECIMEN | G TEST
e REMARKS ; . PROJECT M.R.G.G. - NEW SHIPLOCK
s INSUFF ICIENT MRTERIAL FOR IHNC SITE
= CHECK TEST. _ BORING NO. 4-TU SANPLE NO. 20-D
DEPTH/ELEV 78.8/-98.8 | TECH. KOC
f LABORATORY USAE KES CATE 31 AUG 81
TRIAXIAL COMPRESSION TEST REPORT

LA
RO



3.0 —_
¢ =055 T/SF | | l
: 1 3
&= o DEG
-
- TAN @ = |
@ 2.0 C—— e
~ -
[ |-
U; -
w
@ n
oz —
— L
w -
e 1.0 fm——|——f. ] .
2 - :
u - -
r -
v - —
yd N AN )
N A ) N
-llll P 111 f 1.14 t 111 ¥ I TS T 2 O T N A A O | LI | gt L I { [N |
G 1 2.0 3.0 4.0 5.0 6.0
NORMAL STRESS, T/SQ FT
s fsat=108.9 AVG,
R - SPECIMEN NC. Al Y2 X3 4
- | HATER CONTENT, ¥ 48.5 | 48.2 | 48.3 (483
1 T
= - =|GRY DENSITY, PCF 73.2 | 73.4 | 73.7 |73.4
o - K\ Z| SATURARTION, 7 100+ | 100+ | 100+
w - —
S 1.0 - {0ID RATIO 1.301]1.295{1.287
s . %\ t Jez| HATER CONTENT, %
w - =
2 = k. Y| ORY DENSITY, PCF
st —r L | ? P
% " SATURARTION, ¥
o S| VeID RATIO
S 6.5 w U
p W1 BACK PRESS.. TSF
-2 MIN PRIN. STRESS, TSF| 0.5 | 1.5 | 3.0
° [ MAX. DEV. STRESS, TSF|1.18 | 1.06 | 1.04 | .09
- TIME TO FAILURE, MIN.] 10 25 19
ENENRSEEEE RN AR N OF STR K
0 3 7 T 20 LRATE STRAIN INCR 5 8
AXIAL STRAIN. % INITIAL DIAMETER, IN.| 1.42 [ 1.42 | 1.42
CONTROLLED-STRAIN TEST INITIAL HEIGHT, IN. | 3.00 | 3.00 | 3.6

DESCRIPTION OF SPECIMENS:

CLAY ( CH). CRAY: SILT LENSES

tL PL

Pl

65.2.70 (ESTIMATED) [UNDISTURBED SPECIMEN | Q TEST

REMARKS ;

PROJECT M.R.G.0. - NEW SHIPLOCK

IHNC SITE

BORING NO. 4-1U

SAMPLE NO. 24-8

DEPTH/ELEV 93.2/-113.2

TECH. KOC

LABORATORY USAE HWES

CATE Ot SEP 8t

TRIAXJAL COMPRESSION TEST REPORT
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P= 0 DEC
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s TAN & =
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: a3 »
R = C
. w -
- o 1.0
SR Y S C .
I x =
. i - _ TN
- u 7 & ~J
2o £ = :
2L : WA )
- l-Illl . 1 1.1 JEE | I N [ | ] | L LS [ 200 1 11t
. 0 1.0 2.0 3.0 4.0 5.G 6.0
CLEA NORMAL STRESS, T/8Q FT
L foat=113.\ AVG
— R SPECIMEN NO. a1 | vz | X3 s
: - | WATER CONTENT, 7 | 40.7 | 41.8 [ 41.6 [41.4
i - [= 4 B
= " —~{'ORY DENSITY, PCF | 80.9779.4 [ 73.7 | 20.0
o C =z | SATURATION, 7 100+ | 100« | 100+
e - z
S 1.0 X VOID RATIO 1.085]1.123}1.114
o - ‘ o | WATER CONTENT. % '
a —r - § DRY DENSITY, PCF
[+ 4 —
& % I SATURATION, %
o S{voID RATIO
S 0.5 w
o Wl BACK PRESS.. TSF
> MIN PRIN. STRESS, TSF[ 0.5 [1.5 |3.C
e a MAX. DEV. STRESS, TSF| 1.28 | 1.07 | 0.97 |}.]]
: : TIME TO FRILURE. MIN.| 7 21 15
NEEEENEEARNE N RN W] .
. LU TRATE OF STRAIN INCR.7 6 6
AXIAL STRAIN. 7 INITIAL DIAMETER. IN.[ 1.41 [1.41 | 1.41
CONTROLLED-STRAIN TEST INITIAL HEIGHT, IN. | 3.00 |3.00 | 3.00
DESCRIPTION OF SPECIMENS: PLASTIC CLAY (CH). CRAY; SILT LENSES '
tL 67 |PL 17 |PI 50 [GS 2.70 (ESTIMATED) [uNDISTURBED SPECIMEN | @ TEST
e REMARKS ; PROJECT M.R.C.0. - NEW SHIPLOCK '
4 ’ IHNC SITE
BORING NO. 4-IU SAMPLE NO. 26-B
DEPTH/ELEV 101.0/-121.0 | TECH. KOC
LABORATORY USAE WES DRTE 01 SEP 81
TRIAXITAL COMPRESSIGN TEST REPORT




3.0

€ =0.80 T/5F | | l
1 2 3 . 4
b= 0 DEC
o
wo TAN @ =
? 2.0
~ -
— -
o
u; -
w
[‘J =
o =
— -
w -
g 1.0 " -
w = P — 1 P SaERS
5 - e < s N
V4 VA Y4 N\
- -
—'ll( I I | [EEEREEEEN (AT | 1 111 Lt Lttt i 1t11l 1 131 & 1114 P o
G 1.0 2.0 3.0 4.0 5.0 6.0
NORMAL STRESS, T/SG FT
3.0 - Tsat=1143  ~ ava
~E SPECIMEN NO. Al Y2 | X3 4
. - | WRTER CONTENT. 7 39.5 | 38.8 | 39.6 |29.3
- - = DRY DENSITY, PCF 82.2 | 83.2 | 82.0 |25
o - = | SATURATION, ¥ 100+ | 100+ | 100+
2 - z
S 2.0 VOI0 RATIO 1.052{1.026}1.054
° - < | WATER CONTENT, ¥ ’
o - g DRY DENSITY, PCF
a
= _ \ w SATURATION, %
e | vOID RATIO
2 1.0 — pr
= —J |2 BACK PRESS.. TSF
> MIN PRIN. STRESS, TSF| 0.5 | 1.5 | 3.0
e 2 MAX. DEV. STRESS. TSF{ 1.66 [ 1.74 [ 1.76 [} 72
i | TIME TO FAILURE, MIN.| 5 12 | 15
-l 1 11 I ] £ 1t 11t Rg OF STRHIN N .7
o 5 10 15 20| RATE INCR 6 6
AXIAL STRAIN, 7 INITIAL DIAMETER. IN.| 1.41 | 1.41 | 1.41
CONTROLLED-STRAIN TEST INITIAL HEIGHT, IN. | 3.00 | 3.00 | 3.00

DESCRIPTION OF SPECIMENS: PLASTIC CLAY (CH), CRAY; SILT LENSES

tL 56 |PL 16 |[P1 40 [0S 2.70 (ESTIMATED) |UNDISTURBED SPECIMEN | Q TEST

REMARKS :

PROJECT M.R.G.0. - NEW SHIPLOCK

IHNC SITE

BORING NO. 4-1U

SAMPLE NOC. 28-B

DEPTH/ELEV 109.0/-129.0

TECH. KOC

LABORATORY USARE WES

DATE 22 SEP 81

TRIRXIAL COMPRESSICN TEST REPORT
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SHEAR STRESS., T/SQ FT

T T

I~ £

N

INITIAL

TIrTT

- \\/7 \\

o [BENEEEEER NN NN p by e e g by
. 3.0 4.0 5.0 6.0
NORMAL STRESS, T/SQ FT ~

- SPECIMEN NO. Y2 X3 4

- WATER CONTENT., 7 33.9 | 32.6 32'8

DRY DENSITY. PCF -

SATURATION, %

99.7 | 95.7 | 78,0

{010 RARTIO

0.872]0.918{6.920

LRI

TTTT

WATER CONTENT, %

DRY DENSITY, PCF

SATURATION, 7

VOID RRTIO

BEFORE SHERR

T

BRCK PRESS.. TSF

MIN PRIN. STRESS. TSF

1.5 3.0

DEVIATOR STRESS, T/SQ FT

MAX. OEV. STRESS., TSF

1
AXIAL STRAIN. *

CONTROLLED-STRAIN TEST

| TIME TO FRILURE. MIN. 30 30
RATE OF STRAIN INCR.Y
INITIAL DIRMETER. IN. 1.41 1 1.41
INITIAL HEIGHT, IN. 3.00 | 3.C0

DESCRIPTION OF SPECIMENS: CLARY (CL), GRAY; SILT LENSES

CS 2.70 (ESTIMATED) |UNDISTURBED SPECINENAI Q TEST

PROJECT M.R.GC.0. - NEW SHIPLOCK

LIMITS ON MIXTURE OF MRTERIRL.

IHNC SITE

BORING NO. 4-1U

SAMPLE- NC. 32-D

DEPTH/ELEV 126.8/-146.8

TECH. KOC

LABORARTORY USRE WES

ORATE 22 SEP 81

TRIAXTAL COMPRESSION TEST REPORT
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L‘lllllll! IIIIKII I\l IIX/III 1.1 1.1 !Ill\l!ll 11 t1 Ly Jt
0 1.0 2.0 3.0 4.0 5.0 6.0
NORMAL STRESS, T/S@ FT
5.0 Ysat =114.%
C : SPECIMEN NO. a1l [yz [x3 o4 |AVG
- 2| WATER CONT'NT., 7 [40.7 | 33.6 | 38.4 | 33.2 39z
= n —=|GRY DENSI®Y, PCF |80.7 | 81.9 | 82.8 | 82.0 |21.5
o u 7\ Z | SATURARTION, ¥ 100+ { 160+ | 100+ | 100+
w - —
S 2. VOID RATIO 1.088|1.659[1.635]1.056
o ' o | KATER CONTENT. 7
3. ‘%‘ DRY DENSITY, PCF
o
= w SATURATION, 7%
o o | VOID RATIO
o .
e Wi BACK PRESS.. TSF _ ,
> MIN PRIN. STRESS. TSF| 6.5 | 1.5 |3.C [ 0.5
e - MAX. DEV. STRESS. TSF| 2.43 | 1.45 | 1.54 | 1.83 [|.}
[ . _TIME TO FAILURE. MIN.| S 67 25 5
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o : bl T RATE OF STRAIN INCR.2
AXIAL STRAIN, % INITIAL DIARMETER. IN.{ 1.40 1.40 1.40 1.41
CONTROLLED-STRAIN TEST INITIAL HEIGHT, IN. |3.00 | 3.00 | 3.00 | 3.00
DESCRIPTION OF SPECIMENS: PLASTIC CLAY (CH). LIGHT CRAY;
. SILT LENSES
tL 57 JpL 21 [pr 36 |os 2.70 (ESTIMATED) |UNDISTURBED SPECIMEN | @ TEST
REMARKS ; PROJECT M.R.G.G. - NEW SHIPLOCK
IHNC SITE
BORING NO. 4-1U SAMPLE NO. 45-C
DEPTH/ELEV 178.3/-198.3 | TECH. PJR
LABORRTORY USAE WES DATE 24 SEP 81
TRIAXTAL COMPRESSION TEST REPORT
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AXIAL STRAIN, 7 - INITIAL DIAMETER. IN.| 1.42 | 1.42 | 1.42
CONTROLLED-STRAIN TEST INITIAL HEICHT, IN. | 3.00 | 3.00) 3.00

DESCRIPTION OF SPECIMENS:; PLASTIC CLAY (CH). CRAY; SILT LENSES
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IGS 2.70 (ESTIMRTED) jUNDBISTURBED SPECIHEN" @ TEST

‘REMARKS ;

PROJECT M.R.C.0. - NEW SHIPLOCK

IHNC SITE

BORING NO. 4-1U

SAMPLE NO. 48-B

DEPTH/ELEV 189.0/-209.0

TECH. PJR

LABORATORY USAE WES

BATE 23 SEP 81

TRIAXIAL COMPRESSION TEST REPORT
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= » —={DRY DENSITY, PCF 79.5 | 83.8 | 82.1 | 719.2 [Q.2
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DESCRIPTION OF SPECIMENS: PLASTIC CLAY (CH), ORAY: SILT LENSES & POCKETS
LL 76 PL 24 PI 52 CS 2.70 (ESTIMATED) |UNDISTURBED SPECIMEN | @ TEST
REMARKS ; PROJECT M.R.C.0. ~ NEW SHIPLGCK

LIMITS ON MIXTURE OF MARTERIAL.

IHNC SITE

BORING NC. 4-1U

SAMPLE NO. 52-B

DEPTH/ELEY 205.0/-225.0

TECH. KOC

LABORATORY USRE WES

CATE 23 SEP 81

TRIAXIAL COMPRESSION TEST REPORT
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Sar - L \
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- ﬁ ] HRTER CONTENT. 7 33.4 | 31.6 | 32.4 |28
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o S|voIp RATIO
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PROJECT M.R.C.0. - NEW SHIPLOCK

IKNC SITE

BORING NO. 4-1U
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DEPTH/ELEV 230.0/-250.0
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LABORATORY USAE WES

CATE 24 SEP 81

TRIAXIAL COMPRESSI
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6.0 ‘ Ysat =123 AVG.
TR SPECIMEN NO. N Y2 %3 4
- | WATER CONTENT, % | 27.4 | 27.8 [ 28.2 [27.8
™ «
= n —{DRY DENSITY, PCF | 96.8 | 86.2 | 95.8 |9G.3
o r Z | SRTURATION. 7 99.8 | 99.8 | 100+
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w - o
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o
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o S| VvoID RATIO
S 2.0 w _
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11t 18 11 3 1t 1 111t « B
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0S 2.70 (ESTIMATED) |UNDISTURBED SPECIMEN | Q TEST
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PROJECT M.R.C.O.

- MEW SHIPLOCK

IHNC SITE

BORING NO. 4-IU
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DEPTH/ELEV 238.3/-2L

TECH. KOC

LABORATORY USAE HWES

CRTE 24 SEP 81

TRIAXIAL COMPRESSION TEST REPORT
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2 - z
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(=] ¥ u.
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SRR NEENE AN ER NN R NCR.?7 - 4
0 S T G 20 RATE OF STRAIN I 4
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DESCRIPTICN OF SPECIMENS:; PLASTIC CLAY (CH), CRAY

1L 82 PL 20 P1 62

[os 2.70 (ESTIMATED) [UNDISTURBED SPECIMEN | @ TEST

REMARKS :

PROJECT M.R.G.0. - NEW SHIPLOCK

{HNC SITE

BORING NO. 4-1U
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OEPTH/ELEV 253.0/-273.0

TECH. KOC

‘LABORATORY USAE WES

DATE 24 SEP 81

TRIAXIAL COMPRESSION TEST REPORT
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B I A il ORI
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DESCRIPTION OF SPECIMENS
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lee.69(Es

Lryps OF SPECIMEN U’NDISTUREEﬂ TYPE OF TESY -ﬁ

REMARKS:

PROJECT

MRGO - NEW SHIPLOCK

IHNC SITE

eoring MO, L _TTJ ISAMPLE Mo, 10.C

DEPTH/ELEV

73.5/-93.5

_ssoratony USAEWES [oare 13 OCT 81

SHEET 1 OF 2

TRIAXIAL COMPRESSION TEST REPORT

ENG FORM NO.

REV JUNE 1970 2089

PREVIOUS EDITION IS OBSOLETE

TRANSLUCENT (EM 1110—-2—1906)



£

iy
=3

2L
"i :}..1;

-
»

o

A
Y

)

«

~

R ¥
-

Rl

A e
Ay A

c= 1/38
= ofc
TAN é':
»
[
g LE s
~
»
]
a
w
[
&
«
b 2 5>
H AN
N
LT
v / \
I D
yalis =N : hi1-
7/ ia [th))] LBAN
0 ] i 1 1
0 2 Y 6 8 10 12
EFFECTIVE NORMAL STRESS, 0, T/SQ FT
n
SPECIMEN NO. 1 2 3 L
WATER CONTENT, % w,
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% 2 - VOID RATIO e,
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— I T €
< JORY DENRSITY Y,
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) ;% 0 SaN L |voo raTio e
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’a N PRESSURE. T/5Q FT °
MINOR PRINCIPAL
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. faxmom ogviator T, -0y [ 144 ] 2,661 4.06] 4.54
Z TIME TO (g, -0y}, MIN I Y
} : maz
- TE DEVIATOR -
RS, st [ e,
T AXIAL STRAIN, &, % INITIAL DIAMETER, IN Q.
CONTROLLED- TEST INITIAL HEIGHT, IN. ¥o
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LL PL lPl Gs TYPE OF SPECIMEN ITVPE OF TEST-
REMARKS: prosecT MRGO - NEW SHIPLOCK
JHNC SITE
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OEPTH/ELEY T3, 5/_93 .5
- LasoraTory ‘USAEWES IOATE 13 OCT 81
SHEET 2 OF 2 JMS TRIAXIAL COMPRESSION TEST REPORT
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v AR * 5 B | cfrareconrenr. 2 w |18.0 |42.2 [41.6
i ZSmi mu R e v f74.8 {81.0 |81.0
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oescrieTion oF sPECIMENS PTASTTC CIAY (CH), GRAY; STLT POCKETS

w66 lnn. 16 lm 50 le,2‘70 (RS} oF specimen UNDISTURBEDITVPE oF TesT R
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eoriNG HO. L TYJ ISAMPLENQ. 24.D
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_asoratory USAEWES [oare 13 OCT 81
SHEEET 1 OF 2 JIMS TRIAXIAL COMPRESSION TEST REPORT
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L
DIA. IN 4.44 HT. IN 1.138 |BACK PRESSURE. TSF o
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PRECONSOL. PRESSURE. TSF | 3,25|ORY DENSITY, PCF 69.4 73.3
COMPRESSION INDEX : SATURATION, % 100 + 96.7
TYPE SPECIMEN UNDISTURBED VOID RATIO 1.428 {.301
DIR. IN 4.44 HT. IN 1.115 |BACK PRESSURE. TSF
CrASSIFICATION CLAY (CL). ORAY: SILT POCKETS
LL 43 ]PL 16 IPI PROJECT M.R.C.0. - NEW SHIPLOCK

oS 2.70 (EST) |Djp

[HNC SITE

BORING NO. 4-IU

SAMPLE NO. 24-8B

REMARKS = oy 1|12\ ¥
Pc = 225 DEPTH/ELEV 92.8/-112.8 CATE 18 NOV 82
Cerod] CONSOLIDATION TEST REPORT
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: PRESSURE, TSF
BEFORE TEST  AFTER TEST
OVERBURDEN PRESSURE, TSF WATER CONTENT, 7 45.2 36.3
PRECONSOL. PRESSURE, TSF |3,7 [GRY DENSITY, PCF 78.3 86.1
COMPRESSION INDEX 0:.53 | SATURATION. % 100 + 100 «
TYPE SPECIMEN UNDISTURBED | vBID RATIO 1.153 0.958
DIA. IN 4.44 |HT. IN 1.121 |BACK PRESSURE. TSF
CLASSIFICATION CLAY (CL). GRAY; SILT POCKETS
LL 45 !PL 19 lPI 26 PROJECT M.R.C.0. - NEW SHIPLOCK
65 2.70 (EST) [Dyq .~ IHNC SITE
REMARKS £, £y, -/29.9 BORING NO. 4-IU SAMPLE NO. 28-C
pc = 3.7 DEPTH/ELEV 109.9/-129.9 |OGATE 19 NOV 81
Co:0.83 CONSOLIDATION TEST REPORT
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PRESSURE ., TSF
BEFORE TEST  AFTER TEST
OVERBURDEN PRESSURE., TSF WRATER CONTENT., 7% 42.5 45.2
PRECONSOL. PRESSURE, TSF |§,2 |DRY DENSITY, PCF 77.9 78.2
COMPRESSICN INDEX 0.63 | SATURATION, % 98.7 100 +
TYPE SPECIMEN UNDISTURBED VOID RATIO 1.163 1.155
DIA. IN 4.44 |HT. IN 1.115 |BACK PRESSURE. TSF
CLRSSIFICATION PLASTIC CLAY (CH), CRAY
L 7 ]PL 22 IPI 49 PROJECT M.R.G.0. - NEW SHIPLOCK
05 2.70 (EST) |Ug IHNC SITE
REMARKS ., -, _;97,0. BORING NO. 4-IU SAMPLE NO. 45-8
fe= G2 OEPTH/ELEV - 177.0/-197.0 | DATE 20 NOV 82
=0 ‘ . ! . : .
Cc=063 CONSOLIDATION TEST REPORT
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PRESSURE . TSF
'BEFORE TEST  ARFTER TEST
OVERBURDEN PRESSURE., TSF WATER CONTENT. % 38.1 45 .1
PRECONSOL . PRESSURE. TSF |57 |ORY DENSITY. PCF 79.8 81.2
COMPRESSIGN INDEX 0:58 | sATURATION, % 92.4 00 +
TYPE SPECIMEN UNDISTURBED VOID RATIO {.i14 1.677
DIA. IN 4.44 HT. IN 1.124 BACK PRESSURE, TSF
CLASSIFICATION PLASTIC CLAY (CH). CRAY; SILT LENSES
L 79 ]PL 25 ]PI 54 PROJECT M.R.C.G. - NEW SHIPLOCK
05 2.70 (EST) |Djg | IHNC SITE
REMARKS E/EYV. —2]12.% BORING NG. 4-IU SAMPLE NO. 49-8
f- = B,z OEPTH/ELEV 192.8/-212.8 |GATE 20 NOV 82
- 1 £ =
Ce = 015% CONSOLIDATION TEST REPORT
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PRESSURE, TSF
BEFORE TEST  RFTER TEST
OVERBURDEN PRESSURE, TSF WATER CONTENT. ¥ 40.9 45.2
PRECONSOL . PRESSURE. TSF | 8,6 |ORY DENSITY, PCF 78.4 76-i
COMPRESSIGN INDEX " 10:58 | SRTURATICN. % 96.i 100 +
TYPE SPECIMEN UNDISTURBED VOID RATIC i .i5i 1.218
DIA. IN 4.44 |HT. IN 1.i27 |BACK PRESSURE, TSF
CLHSSIFICQTION PLASTIC CLAY (CH), CRAY; SILT PCCKETS
LL 62 “PL 22 |P1 40 PROJECT M.R.C.G. - NEW SHIPLCCK
6S 2.70 (EST) |Dig IHNC SITE
REWARKS o) £y, - 2678 BORING NO. 4~IU SAMPLE NC. 60-8
pe> 86 DEPTH/ELEV 237.5/-257.5 |GRTE 20 NGV 8i
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